
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist July 12, 2024 

X  
 
Maria D. Bebenek for  
Daniel W. Martin, P.E. / Environmental Engineer Manager July 18, 2024 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0080209 

Facility Type 
Non-
Municipal APS ID 275426 

Major / Minor Minor Authorization ID 1471978 

a 
Applicant and Facility Information 

a 

Applicant Name Hoffman Homes Inc.  Facility Name Hoffman Homes For Youth Inc.  

Applicant Address 815 Orphanage Road   Facility Address 815 Orphanage Road   

 Littlestown, PA 17340-9329   Littlestown, PA 17340-9329  

Applicant Contact William Posner  Facility Contact Derek Hemler  

Applicant Phone (717) 359-7148  Facility Phone (717) 634-4017  

Client ID 66334  Site ID 509940  

Ch 94 Load Status Not Overloaded  Municipality Mount Joy Township  

Connection Status   County Adams  

Date Application Received February 3, 2024  EPA Waived? Yes  

Date Application Accepted February 6, 2024  If No, Reason   

  

Purpose of Application NPDES permit renewal.  

a 

 

Summary of Review 

Hoffman Homes, Inc. (Authority/Permittee), applied to the Pennsylvania Department of Environmental Protection (DEP) for 
issuance of the NPDES permit.  The permit was reissued on November 19, 2019 and became effective on December 1, 
2019.  The permit expires on November 30, 2024. 

The average annual design flow and hydraulic design capacity is 0.02 MGD.   

Sludge use and disposal description and location(s):  N/A because sludge hauled by Smith’s Sanitary Septic Service. 

Changes from the previous permit:  The E. Coli. monitoring and report requirements will add to the proposed permit. 

Based on the review outlined in this fact sheet, it is recommended that the permit be drafted.  A public notice of the draft 
permit will be published in the Pennsylvania Bulletin for public comments for 30 days.   
 



NPDES Permit Fact Sheet NPDES Permit No. PA0080209 
Hoffman Homes For Youth Inc. 

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.02  

 Latitude 39º 44' 47.55"  Longitude -77º 10' 42.70"  

 Quad Name Taneytown  Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 
Unnamed Tributary to Lousy Run 
(WWF)  Stream Code 59042  

 NHD Com ID 53321146  RMI 3.95  

 Drainage Area 0.43 mi.2 (POFU: 0.78 mi.2)  Yield (cfs/mi2) See comments below  

 Q7-10 Flow (cfs) See comments below  Q7-10 Basis See comments below  

 Elevation (ft)  545 (POFU: 512)  Slope (ft/ft)        

 Watershed No. 13-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Not Assessed  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

    

 Nearest Downstream Public Water Supply Intake City of Frederick, MD  

 PWS Waters Monocacy River   Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi) Approximate 35.0 miles  
 

 
Changes Since Last Permit Issuance: none 
 

Drainage Area 
The discharge is to Unnamed Tributary 59042 to Lousy run at RMI 3.95 miles.  A drainage area upstream of the discharge 
is estimated to be 0.43 sq.mi, according to USGS PA StreamStats available at https://streamstats.usgs.gov/ss/.   

Streamflow 
Since USGS PA StreamStats estimated the drainage area that is below the minimum value allowed by USGS’s regression 
equations, the USGS gage station No. 59041 on Rock Creek watershed (at the PA/MD border) will be used to calculate the 
Q7-10 at the point of discharge using a low flow yield method.  The Q7-10 here is 2.71 cfs and the drainage area is 63.5 mi2 
which results in a Q7-10 low flow yield of 0.043 cfs/mi2.  This information is used to obtain a chronic or 30-day (Q30-10), and 
an acute or 1-day (Q1-10) exposure stream flow for the discharge point as follows (Guidance No. 391-2000-023): 

 
Low Flow Yield = Q7-10gage / Drainage Areagage = 2.71 cfs / 63.5 mi2 = 0.043 cfs/mi2  

Q7-10discharge = 0.04 cfs/mi2 * Drainage Areadischarge = 0.043 cfs/sq.mi * 0.78 mi2 = 0.034 cfs 
Q30-10 = 1.36 * Q7-10discharge = 1.36 * 0.034 cfs = 0.046 cfs 
Q1-10 = 0.64 * Q7-10discharge = 0.64 * 0.034 cfs = 0.022 cfs 

 
Point of First Use (POFU) 
A point of first use conducted by DEP Water Pollutant Biologist in 1986 indicated that the Lousy Run is an intermittent 
stream at the facility’s discharge point with the point of first use existing approximately 0.7 mile downstream.  The drainage 
area for the point of first use was determined to be 0.78 mi2 by the USGS StreamStats GIS application.  

Potable Water Supply Intake  
The nearest downstream public water supply intake is the City of Frederick intake on the Monocacy River, approximately 
35 miles from the point of discharge.  Given the nature and dilution, the discharge is not expected to significantly impact 
the water supply. 
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0080209 
Hoffman Homes For Youth Inc. 

3 

Treatment Facility Summary 

a 

Treatment Facility Name: Hoffman Homes Inc. 
 

WQM Permit No. Issuance Date 

0178403       

0178403 98-1 3/26/1999 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Tertiary 
Extended Aeration With 

Solids Removal 
Chlorine With 
Dechlorination 0.02 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.1 1.66 Not Overloaded Aerobic Digestion Other WWTP 

 
Changes Since Last Permit Issuance: none 
 
Other Comments:       

 
The WWTP train is as follows: 

The treatment process is as follows:  Comminutor – Equalization Tank – Aeration Tanks (4) – Clarifiers (2) – Dosing Tank 
 – Sand filter – Mixed media filter – Chlorine Contact – De-chlorination – Sludge Holding Tank – Outfall to Lousy Run. 

A sludge holding tank is used for solids storage.  An intermittent sand filter is used as a backup filter if necessary.    

 
Chemical used: 
Calcium hypochlorite tablets are used for disinfection. 
 
Biosolids: 
Solids are wasted to two sludge holding tanks and hauled-off of site by hauler Smith’s Sanitary Septic Service. The total 
sewage sludge/biosolids production within the facility for the previous year was 0.93 dry tons. 
  
Industrial/Commercial Users: 
The permit application indicated there is no industrial or commercial contributor to the treatment plant. 

 

Compliance History 

Summary of DMRs: A summary of past 12-month DMRs is presented on next pages. 

Summary of Inspections: 9/21/21: Mr. Betting, DEP WQS, conducted a compliance evaluation inspection.  There 
were no violations noted during inspection.  The field test results were within permit limits.  
Recommendations were to evaluate the function of dechlorination unit as it appears to be 
producing a film on the receiving stream and exploring options for an emergency power 
source. 
 
6/20/2020:  Mr. Bettinger, DEP Environmental Trainee, conducted an administrative 
inspection.  There were no violations noted during inspection. 

Other Comments: There were no violations against the permittee or applicant. 

 
Other Comments:      



NPDES Permit Fact Sheet NPDES Permit No. PA0080209 
Hoffman Homes For Youth Inc. 

4 

 

Compliance History 

 
DMR Data for Outfall 001 (from June 1, 2023 to May 31, 2024) 

 
Parameter MAY-24 APR-24 MAR-24 FEB-24 JAN-24 DEC-23 NOV-23 OCT-23 SEP-23 AUG-23 JUL-23 JUN-23 

             Flow (MGD) 
Average Monthly 0.0014 0.003 0.004 0.004 0.01 0.008 0.004 0.004 0.003 0.003 0.003 0.003 

Flow (MGD) 
Daily Maximum 0.003 0.022 0.011 0.008 0.028 0.023 0.009 0.011 0.006 0.008 0.006 0.006 

pH (S.U.) 
Daily Minimum 7.04 6.61 7.18 7.15 6.88 7.06 7.06 6.75 6.87 6.90 6.99 6.57 

pH (S.U.) 
Instantaneous 
Maximum 7.84 7.74 8.41 7.92 7.84 7.89 8.03 7.55 8.01 7.60 7.50 8.27 

DO (mg/L) 
Daily Minimum 6.11 7.50 8.42 10.11 9.45 8.95 7.97 6.55 5.94 5.32 5.59 6.65 

TRC (mg/L) 
Average Monthly 0.09 0.10 0.07 0.08 0.09 0.07 0.08 0.07 0.06 0.07 0.06 0.07 

TRC (mg/L) 
Instantaneous 
Maximum 0.17 0.39 0.12 0.18 0.19 0.15 0.25 0.15 0.17 0.24 0.22 0.21 

CBOD5 (mg/L) 
Average Monthly < 2.40 < 2.40 < 2.40 2.40 < 2.40 < 2.40 < 2.40 < 2.40 < 2.40 < 2.40 < 2.40 < 2.40 

TSS (mg/L) 
Average Monthly 1.0 2.0 2.0 2.0 1.0 2.0 2.0 2.0 2.0 1.0 5.0 2.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean 4 < 3.0 2.0 3.0 < 3.0 4.0 4.0 2.0 < 1 < 1 < 1 5 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 10 12.0 4.0 5.0 8.0 18.0 5.0 3.0 1 < 1 2 11 

Nitrate-Nitrite (lbs/day) 
Daily Maximum      < 47       
Nitrate-Nitrite (mg/L) 
Daily Maximum      < 31.4       
Total Nitrogen 
(lbs/day) 
Daily Maximum      47       
Total Nitrogen (mg/L) 
Daily Maximum      31       
Ammonia (mg/L) 
Average Monthly < 0.1 < 0.1 < 0.23 < 0.1 0.11 0.53 < 0.1 < 0.1 < 2.9 < 0.1 < 0.14 < 0.24 



NPDES Permit Fact Sheet NPDES Permit No. PA0080209 
Hoffman Homes For Youth Inc. 

5 

TKN (lbs/day) 
Daily Maximum      < 0.8       
TKN (mg/L) 
Daily Maximum      < 0.5       
Total Phosphorus 
(lbs/day) 
Daily Maximum      8       
Total Phosphorus 
(mg/L) 
Daily Maximum      5.5       

 



NPDES Permit Fact Sheet NPDES Permit No. PA0080209 
Hoffman Homes For Youth Inc. 

6 

 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 0.02 

Latitude 39º 44' 47.55"  Longitude -77º 10' 42.70" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
Comments:       
 
Water Quality-Based Limitations 
 
Ammonia (NH3-N): 
NH3N calculations are based on the Department’s Implementation Guidance of Section 93.7 Ammonia Criteria, dated 
11/4/97 (ID No. 391-2000-013).  The following data is necessary to determine the in-stream NH3-N criteria used in the 
attached WQM 7.0 computer model of the stream: 

• Discharge pH               7.0  (Default) 

• Discharge Temperature 20°C  (Default per 391-2000-013) 

• Stream pH                   7.0  (Default per 391-2000-007)     

• Stream Temperature    20°C  (Default per 391-2000-013) 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0080209 
Hoffman Homes For Youth Inc. 

7 

Regarding NH3-N limits, the attached computer printout of the WQM 7.0 stream model (version 1.1) indicates that a limit 
of 4.67 mg/L as a monthly average and 9.34 mg/L instantaneous maximum (IMAX) are necessary to protect the aquatic 
life from toxicity effects at the point of discharge.  However, the existing NH3-N limit of 3.0 mg/L as monthly average and 
6.0 mg/L as instantaneous maximum limit during summer are more stringent and will remain in the proposed permit.  
The winter season limits are calculated by multiplying summer limits by a factor of 3, and average monthly and IMAX 
limits are 9.0 mg/L and 18.0 mg/L, respectively.  Minimum monitoring frequency will remain 2/month per 362-0400-001 
Chapter 6 Page 10. 
 
Carbonaceous Biochemical Oxygen Demand (CBOD5): 
The attached computer printout of the WQM 7.0 stream model (ver. 1.1) indicates that a monthly average limit of 25.0 